Q-

JPTWOTREES

www twotrees3d_ com

Try and transcend, We are thirsty for terrific

e






LETTER FROM TWOTREES HZFHI—I1S

Dear Customers,

Thank you for choosing us,

It’s customer-oriented idea, continuous innovation and pursuit of excellence that enable

everybody to have wonderful experience in using process,
We believe that this manual will be helpful,

Hope you enjoy the good time with TwoTrees,

If you have any problems, please feel free to contact us via

Website: www twotrees3d.com

Facebook: https.//www facebook.com/groups/twotrees3Dprinter/

For general inquiry: info@twotrees3d com
For technical support: service@twotrees3d com
We will contact you within 24 hours,

Sincerely yours,

TwoTrees Team

R 7 IR,

FKN—BUEPASE, R, Bk R, e AT ERTEPREFENMHS.

FHETBEEZ S MIRINE a7 B,
MREEEMEE, BRERSHNSWITENERKE.
HihEXFRRIES.
ik . www twotrees3d.com
EEHBiE . service@twotrees3d, com
EiafBiE . info@twotrees3d. com
FATEE24 N NER R E1E,
e S Y

{3 R iR 1 BA



PRECAUTIONS FEE]n

For a better experience in using our product, please read this page carefully.

N T BB RIR5, B AEISEAR,

1. Please ensure that the packaging is complete before confirming receipt.

PAU R RIBIRIR 25T R,

2. After unpacking, please check the parts list and accessories carefully.

THERIBT @SBRI

3. If any problems, please feel free to contact us.

AVEE(OIR)RR, 1BREE SF B .

SAFETY GUIDELINES Z£iES

When the machine is operating, do not place the printer near any heat source or flammable or
explosive objects, We suggest placing it in a well-ventilated, low—-dust environment,

BRI 1THY, AR TENN MR PR AN S R . FR AR WG E B EE X R 7 R LRI R.

Adult supervision. Ensure machine is not accessible to young children,

PR A In & iR Z0) LT AR M ENES.

Hot Surface Hazard. Do not touch the nozzle or printing surface during operation as they may be
hot, Keep hands away from machine while in use, Hot surface may cause burns or personal injury,

ZInEIE BT EP B A EMIRIEGRETENRE . & AR, FRITE =R, AR AEEM{AE.

The printer with 220VAC / 110VAC and other high—voltage power interfaces, Do not use any other
power cable except the one supplied. Please operate with care,

ITENWAA 220VAC / NM0VAC ilEfhEEEEFEEO. B R HEVEIRESN, B A B R M EDERE,

Ensure that the terminals are firmly connected to avoid sparks due to loose wiring. Do not leave
the machine unattended when in operation,

IR ImIEBEIER, Ak 5 REZRRIA D £ X% Z17H, EREARBULINS L T EASERIATE.

When cleaninlg debris from the printer hot end, always use the provided tools, Do not touch the
nozzle directly when heated; cause personal injury,

ERTTENNAIRRE BT, S AR A TR, INARN A EE MR, WIRE kRN ERRE.

The printer is a kind of mechanical equipment. Please keep away from moving parts during machine
operating so that free from potential safety problem,

NERZTH, BIEBIZ T HREME, iR Z 2R 5.

Please regularly lubricate and maintain the guide rails,

BERBBRHRAFTSH.

Make sure that parts of your body are in contact with the ?(opnd before touching the machine to
avoid damage of electronic component caused by static electricity,

ERZ MBS A, B IR iR S MEMZES T E S PR ARAY, LAk 5 53ER15 AkAVEE Y SRR A,



CONTENTS

About Your Printer X838 - —---—--—-—""—" """~ — e — - ———— 01
Part List figff® -~ -~ ———————"~"~" """ """~ """ """ " - ——— - — - 02
Machine Parameters f|888#f - - - --—--—-—--—-——-———————"——————~——~ =~~~ —~—~—~—(—~—~—~—~—~—— 03
Assembly Process @H ———————---------------- - 04
Test & Adjust IQMSEE - --—--—-——————"——"“"—-"—“——““—-“--—-—---—-----—--—-- 21
Error Symbols & Definition $iRIFESENY —————~~~—~~——"——"—"——"-"-“————————"——-——--- 23

After—Sales Service €gR% - ———————"—"—"—"—"""""" """ " -- - - - - ———m— - 24




TWOTREES

ABOUT YOUR PRINTER

10.
1.
12.
13.
14.
15.
16.
17.
18.

19.

SP-5

T8 Lea;;lﬂ Screw Holder
225 &I E BB

Double Extrusion wheel

SXIXENFFLHIN

Filament Holder

WEN 2 7R

Cable Access Cover
LB IR

Beam Carriage

LRt
Extrusion Head Kit
FHSLEH

Front Cover
2
m

USB Port
UsSB im

TF Card Slot
TFRIGiE

Y Axis End stop
YRR X

Heating Plate
Ak

Levglir}E Screw Nuts
R A5 E

Z Axis Linear Rail
ZHSn

T8 Lead Screw
T844iF

Coupl
XS

3.5” Full Color Touch Screen

5
3.5~ T2 MIER

Heating Plate Support
Aimson

Chassis Cooling Fan

W RERLAX B3

Power Switch
i

\\«'/ﬁ A\
LISy




SP-5 TWOTREES

PART LIST
TR S

. 8 [ = b 1
i

SR e o l

Foot Pad Ji# x 4 M5%10 X 12 M5%16 X 8

M4%12 Screw 1842 x 4 2040 Profile 20408t X 4 M5%30 Screw %22 X 4 Machine Roof iifllJ&@ X 1
2020 Profile 2020®jit X 2 M5%16 Screw i844 X 8
Z-axis Linear Rail ZHI&%# X 2 M5%10 Screw 1844 X 8

N - o o o 5

@l e @l

Triangle Aluminum =fB1## x 4 Heating Plate Support #fRsz28 x 2 T8 Lead Screw X 2 T8 Lead Screw Holder ZiFEIERE x 2
T-nut TEUER} x 8 M3%6 Screw 0822 X 8 T8 22if T-nut TEUER x 4
M4*8 Screw 1244 x 8 M4x8 Screw 1844 x4

I
Leveling Screw Nut {AFIgE x 4 Extrusion Head Kit x 1 Extruder il x 1 M4*8 Screw 842 x 1
Spring & x 4 L EN M4x8 Screw 8% x 2 Wire Clip &% x 1
Countersunk Head Screw jfisLi#22 x4 T-nut TEIUEE x 2 Teflon Tube MUHEE x 1

Heating plate #fi x 1

o p* o ©

% |
Filament Holder #EiiiZ7R x 1 Profile Cover Strip X 3 Filament Sensor X 1
T-nut TEIUEE x 2 Bt b e i MU =%

M4*8 Screw 1844 x 2

"

Chassis Plate X 1 Heating Plate Glass X 1 USB Cable X 1 AC Power Cable X 1
NBERRE BRI USB MiifaLk AC HiRLk

(For local specifications)

\i
m

Filament #Eiif X 1 Tools Package X 1 TES Insulating Sponge
(Random Color) (With TF B&TFE) g x 1

(ERE2REiN)



TWOTREES

SP-5

MACHINE PARAMETERS

iN=a=E

Model 15, sP-5 IE=HA PLUS

XY axis positioning accuracy HHEMIBEE. +0.01mm

Colour EifE. BlackZE&

Z axis positioning accuracy (HEfIiBEE: +0.0Imm Print

Material jijifi. Sheet MetalfiR$

material’TENiKL. PLA, ABS, PETG Wooden Filament jtill#Eit

Number of nozzles MEIESHIE. 1

Filament diameter FENIER. 1.75mm

Nozzle diameter MFIEER. 0.4mm

Language #®IEiB=. EN, RU, ES, FR, DEKR, ZH-CN

Heating plate #A k. 310*310mm

File format X{fig&=\. STL, OBJ, JPG

Printing size JTENR~F. L300*W300*H350mm

Print file format ITEISZ{4igIN. G-code

Printing accuracy JTEMEE. +0.1mm

Machine size ii[1B8R~f. L485*W460*H590mm

Layer thickness EE. 0.1-0.4mm

Package size GI%R~f. L630%W540*H250mm

Printing method FTENF/IX. TF Card / Online Printing(PC)

Machine weight 12388 . 18kg

Display &=E. 3.5" Color touch screen 3 5&~IEftiER

Package weight G%EE. 20kg

Recommended speed J#Fi#EE. 60mm/s

EESH Electrical requirement, 220V/110V 360W

Printing speed (MAX) JTENi&E (&k). 200mm/s

PC requirement JB{EZ%t. Windows, MAC Support

Nozzle Temperature (MAX) DEIERE(GRES). 260° C (500°F)

software Z3F§R{F. Cura, 3DPrinterOS, Repetier —Hostand others

Heating plate Temperature (MAX) ARE(RS). 100°C (212°F)

Operating environment T{FIf1&. Temperaturej@/E. 5-40°C;

HumidityiZ/E. 20-60% RH




SP-5 TWOTREES n

1.Install the Standing Feet ZZiEHIE
I .

Foot Pad Jiji#a M4 %12 Screw 12824
x4 ' x4

Turn Over XEETE




TWOTREES SP-5

2 Install The Frames ZZiLiEZR
2040 Profile Biij 2020 Profile Aljij

x4 X2

Z —axis Linear Rail @ M5%10 Screw 1822
ZHhSHh ]‘
x12
x2
]

M5%16 Screw 1244

x8
Note. The guide rails face inwards,

The upper slots of the four main frames are always on the edge.
The cover sides of the beams face out.

TE. SHESHNR): IONEEERR EEREIELRATNERNR, s PR EmERsh.




SP-5 TWOTREES n

3. Install The Beams Zitji: P
- ]

M5%30 Screw 1244




TWOTREES SP-5

4 Install The Roof ZLZiE|mn=

Machine Roof ilf|28]m=h M5%10 Screw 128424

®

x1 x8

M5%16 Screw 844

x8




SP-5 TWOTREES n

5. Install The Triangle Aluminum L% =R

Triangle Aluminum T-nut TEUEE

=Bl

x4

M4 %8 Screw i84%

x8

. After clamping into the slot, tighten the screws,
After tightening, the long side of the T—nut should be parallel to the horizontal plane,
AR FAEE, BT RIET TR IR, TRURRRIRID NS ICFEFT




n TWOTREES SP-5

6. Install The Heating Plate Supports ZZ&#fifisz 2R

Heating Plate Support M3%6 Screw %2
x8
x2

Note. Do not over tight first in case you need to adjust such as installing crookedly

AR —HIEAERAR UhZBRNRENREREXE,




SP-5 TWOTREES

7. Install T8 Lead Screws ZIET8%ZiiF
]

T8 Lead Screw T8ZiiF

X2

Note. Twist the couplings and observe whether the part moves as a whole,

AR AHMRZBOESFA— BB



TWOTREES sP-5

8. Install the T8 Lead Screw Holder and Z —axis End Stop
LA EIE PESZ IR 7 H <

T-nut THUEH

T8 Lead Screw Holder

22t &l E PE
x2

M4 %8 Screw 1844

Note. Do not over tight in case you need
to adjust here later,

AR —HERERAR WhZ2GRRBRARXE,

x4

Slightly higher
fiH sk
The Z-axis end stop faces backwards,

ZHRUAXEmAET.

And remember to connect the wire with the end stop,

ICBIERRAUF XA




SP-5 TWOTREES

9. Install Heating Plate Z3#A i

Heating Plate#!fifi Spring #E

Leveling screw nut

(ZRE 25

Countersunk head screw

kg

£ x4

Insulating Sponge
IR

X 1

Roman numerals BS#=&0 |-

Note. The plastic protective layer on the heating plate can be removed,
The insulating sponge can be stuck to the back of heating plate
(optional).

AR ERVEERHRIPE. IR nlCARS A A A (ATidk),



TWOTREES SP-5

10. Install The Extrusion Head Kit ZiIFHLEH
I

Extrusion Head Kit
FHLEH

x1 Twist the 3 screws off first i T B2

s

Position of the bellow E/NERIVEYEER.



SP-5 TWOTREES

11. Install The Extruder ZZiEiKHilN

BMG Extruder BMGH5 il T -nut TEUZE
565

M4 %8 Screw 244
l x2

x1

Note. After clamping into the slot, tighten the screws,

AR FANIBRE, BiTRR2



TWOTREES SP-5

12. Fix The Teflon Tube BETEMN&EE

\\

{ (R

\\\

(TN

Wire Clip &3 x 1

Teflon Tube PU&HEE x 1

M4*8 Screw 2824 x 1




SP-5 TWOTREES

13. Install The Filament Holder &<l ZR

M4 %8 Screw 1844 x 2 Filament Holder #FilliZ28 x 1

T-nut THUBEE x 2

Note. After clamping into the slot, tighten the screws,

AR ARAIBE, BITR



TWOTREES SP-5

14. Install X —axis End Stop ZZZREXHIR{IFFX

Twist the 2 screws off first, ST B2
The end stop is next to the extrusion head kit, R{UAXERHLFEN

N [/

1

15. Remove E&VUE

Remove M3%4 screws and open the cover, HYXTM3*4iB2HITHEY.

W@

N

)



SP-5 TWOTREES

16. X Axis motor, Y Axis motor, Y End stop
XHHERINN . YHRERIWN . YBR fizkzlk

Profile Cover Strip Bjiffis x 3

The wires goes and hidden inside the groove, then seal with 3 profile cover strips,

G RERiE L A REELEN, BRAA B RINE.

17 Connect the E —axis Motor Wire and Filament Sensor




TWOTREES SP-5

18. Connect The Heating Plate Wire and Y Axis End stop Wire
EEF A R Y SHBR A

Picture 1. Connect (D) with @ and connect @ with @
B 1 ¥ OifM @ iEE % O il @ &EE

Picture 2. Connect ) with @
2. B @il @ iEE

19. About the Thermistor Wire and Heating Cube Wire
X T BUERRE R0 NAE L

Line A is the thermistor cable to hot end, AZERAIRAIABEIEE
The heating tube wires are already connected. JNAIEAIBITEEEC I EF(IHEZRHIER)




SP-5 TWOTREES

20. About the Fan Wire and the X Axis End Stop
X T iER N BEERDAHIR A H X &

No.1 and No.2 wire are both fan wires, 1Ef2E&KEIENX BLk.
They are connected according to the corresponding numbers, IRIEYIMAVEFIERE.

X Axis End Stop X Axis End Stop

3010 Fan 3010 Fan
BE :— |

4010 Fan 4010 Fan

4010 Fan 4010 Fan

X—axis limit switch line is inserted into the X—axis limit switch line,

XHIPR A B S X BRI X &N 1. (X—axis is on the top carriage XHMESZETHSL)

|

21. Seal the Wiring Cover ik EiR

Hide the wires into the printer case. ILAFREZEIITENHMFEE.




TEST & ADJUST igusigs

1. Tighten the screws of the coupling to ensure
the overall linkage of the heating plate when
the coupling is twisted
BR¥HERNAVIR 22 A 2, 0 fr A o EX S ER B P2 B
BXzh

2. Adjust the height of z-axis limit switch 3. Plug in the power and press the switch
ZHRUAXSERET JREER, B X

4. Language BSRE. 5. Home J3F .
“Setting” — “Language” “Tools” — “Home” — click “All”
OB — S ME TR - EF - 2

ReadyPrint> Settings>Language

English Russian

Spanish French Italian Motoroff




SP-5 TWOTREES

6. Leveling. B

6.1. “Leveling” — click 5 points and 6.2. Insert a piece of A4 paper to see if it can
level them one by one slide smoothly, otherwise there is a scratch
KIRRAHESN R and you need to rotate the nuts manually

E—KAUR, BESREB, MR EEEIR, REFoEFEigE

Leveling

‘o

A 2 4
Pointl Point2 Point3 Point4
o

Point5

7. Assemble Filament }FEilaEfid .

71. Insert the Teflon tube into the joint, 7.2. Insert the filament through the filament sen
Note. Ensure you really plug it 5-6 cm to the bottom sor and BGM extruder,
MEERA R, BREER FEiD 55 SIS W RN B M il

8. Test The Output i&MFEIALE. ReadyPrint>ChooseFile
8.1 “Preheat” — Choose among “1/5/10°C" (Click to

« " . “ » . Extrusionl

change) — “Add” (Click the “Add” to increase the
temperature that the filament needs, generally

around 200°C).

PR — 1EE1/5/10°C7 (RERIER)— I (RE T

Extrusionl

‘0, EINENFEIFRRRATERE, —ARE200°CEf).




TWOTREES

sP-5
8.2. “Back” — “Extrusion” — “10"mm,Normal,In 8.3. See if the filament is extruded smoothly and
IRE — i — 10mm, ARjE,

evenly

BitiES B SHH

ReadyPrint>Tool>Extrusion

Extrusionl : 0mm

Temper : 31°C

-
Extrusionl

9. Try Printing E{RJTED .

ReadyPrint>ChooseFile
“Printing” — “TEST-XY2020.gcode” — “Confirm”

JTE — TEST-XY2020.gcode — HfiA B

10.

Second Check —)Xi&HEs.

Touch the material just extruded. If it is not easy
to be scraped, leveling is done, Otherwise, it
needs to be adjusted by rotating the nuts

FATFFREMIFR L RVE, A~ 52 B & A MIVE AR IN, R 2K
IR AR




SP-5 TWOTREES

ERROR SYMBOLS & DEFINITION
tH IR S E X

Errl: The heating plate exceeds the maximum temperature limit, please check
whether the thermal interface is shorted,

ARmBE&RARERS, SisSAROBSEE,

Err2: The nozzle exceeds the maximum temperature limit, please check whether
the thermal interface is shorted.

IR R AR ERE, B EARORSER,

Err3: The heating plate is below the minimum temperature limit, please check
whether the thermal interface is disconnected.

AR T &R ERS, BigSAROESHH

Errd: The nozzle is below the minimum temperature limit, please check whether
the thermal interface is disconnected.

MR T &= R ERRE, it EAROE ST

Err5: The heating of the nozzle fails, If the nozzle does not reach the set
temperature difference within the set time an error will be reported; please
check the configuration file settings or check whether the power supply is
sufficient,

HRIRINAKRY. RBREERENBRNRAERENRE, WKkE. SitEEXHRE
WG EHERINRERER

Err6: The heating of the heating plate fails. If the heating plate reaches the set
temperature difference within the set time, an error will be reported; please
check the configuration file settings or check whether the power supply is
sufficient,

ARTNARY. MFRAMERENBNAZRENRE, BIRSHIR. BEEEXHR
EiGEREFEREREESER.

Err7: Thermal runaway., When the temperature reaches the target temperature, the
current temperature is lower than the target temperature value within the
set time and exceeds the set temperature, an error will be reported; please
check whether the thermal sensitivity is normal or whether the PID value is
appropriate,

AKRE. SREXEIHImEERN, SRR T RENERNNRinE RERE 7T RER
=0T, MR . it EAMES EETPIDERESSE



TWOTREES SP-5

AFTER-SALES SERVICE

The guarantee period is 12 months from the date of purchase.

1. Missing/Damaged/Defective Parts
Within 7 days of the date of receipt, we will replace any parts for free of charge including shipping fees.
After 7 days of the date of receipt, we will replace any parts for free of charge. But you need to pay the shipping
fees,
2. Customer Damaged Parts. You need to pay for the cost of the parts and the shipping fees.
3. Courier company loss, missing, damaged, and defective parts,
a. Lost or damaged shipments must be reported to the carrier within the carrier's claim window, and you need
to inform us within 7 days of the date of receipt.
b. For any parts lost or damaged during shipping, you need to take photos or video and send them to us,
c. Once the Carrier dispute is settled, please provide us with all communications with the carrier, It is the
customer’s responsibility to keep us up to date with ALL communication with the carrier,
d. For Missing Parts, you need to fill out a Service Ticket,
e. For Damaged Parts, you need to fill out a Service Ticket and send us the photos or video.
£. If the part is one of the LCD Panel, Power Supply or Mainboard, you need to ship the part back to us and

we will send a new one,

EEIRS

REHIBWEXZAEZ1R21BN.

1. R/ IR/ BERBERVERME .
LWBBBNTER, FA1ER BEREMEHT. ORIEE,
FWAHBNTRE, FAHR BERE A EEFREXTIEE.
2. BEFRIASM B RSB RNIZ EE F.
3. IRBATIEME.EXR IR ERRBEAIE 4
a. WTFERSIRIAREMFIRENRERZANRBEEON@RZA RS, EPREES WA TXRERNFKA].
b. WTFHEEAIEPERSIRARME@IEME, EFRIAER AR B ERKRIEETRA.
c. —BREARPWER, BRIHKIMEHSRIZANMEET. EFERELRNRE TRESRIZANREER.
d. WFRAFH EFNESRSE.
e. YTRAREMF EFNIESRSER, FHHRAEIISIRIZLETA.
. YNFREMEELCOmIR, BRI EIR, B PR SSBAISEIATA), G RIEH M.

If you have any after-sales questions, please contact us asap, (RBEMEMEGINN, BE—ITEKEIR]
Phone. (86) 2398 7110

Website. www twotrees3d com

For general inquiry. info@twotrees3d.com

For technical support. service@twotrees3d . com

Facebook. https.//www. facebook.com/groups/twotrees3Dprinter/

More about the machine — In the TF card

BEZNA, ETFRp~






Thank you for choosing
SP-5

www _twotrees3d. com

P If you have any problems, please contact us via

B Online
Website. www_ twotrees3d.com
Facebook.www, facebook com/groups/twotrees3Dprinter/
For general inquiry. info@twotrees3d.com
For all service. service@twotrees3d com




